
Organisers

7–12 September 2008  AUStrIA CeNter VIeNNAwww.iwa2008vienna.org

Invitation to register &
preliminary programme

Principal sponsors

Institutional partner

Platinum sponsor

Earlybird registration discount closes 1 July 2008

vienna



Sponsors

Vienna’s tradition as an important 
conference venue dates back to 1815, 
when the city hosted the peace negotiations 
after the Napoleonic wars at the “Congress 
of Vienna.” Today the city is the seat of 
numerous international organisations and 
a hub for cooperation at many levels, 
particularly after EU Eastern enlargement. 
It is also one of the leading international 
conference venues and one of the world’s 
favourite congress cities. Vienna is a clean, 
[...]
Valve flow metering offers new approaches to leak detection Arthur Arscott United Kingdom 663147 

AFM study of microbial colonization and its deleterious effect on 304 stainless steel by Pseudomonas and Desulfovibrio desulfuricans in simulated seawater Shaojun Yuan Singapore 663227 

Adhesion of Escherichia coli to quartz sand and iron-coated sand as a function of pH: column experiments Song-Bae Kim Korea 663232 

Horizontal transfer of plasmid DNA with phytoplankton metabolite in aquatic ecosystem Kazuhito Murakami Japan 663246 

Phosphate removal and recovery with iron-based adsorbents Mika Martikainen Finland 663247 

Temporal variation of water quality determinants in Yarkon River, Israel: an exploited Mediterranean stream supplied by recycled wastewater Yosef Yacobi Israel 663278 

Vienna waterworks information systems Michaela Hladej Austria 663293 

Elucidating faecal indicator dynamics in alpine karstic spring water at a high resolution scale: LEO satellite-based automatic event sampling and E. coli field analysis Hermann Stadler Austria 663298 

Ballasted flocculation combined with PAC-assisted removal of natural organic matter (NOM): 
Veolia introduces the Acticarb® process delivering TOC and disinfection by-products compliance Gaid Kader France 663324 

Nitrification of industrial and domestic saline wastewaters Joao Paulo Bassin Brazil 663331 

Removal of perfluorooctane sulfonate by molecularly imprinted polymer adsorbents Shubo Deng China 663377 

Photodegradation of non-ionic surfactant in wastewater by the photo-Fenton process Takumi Hayashi Japan 663378 

Water production by bank-filtration with mini ranney wells Zoltán Molnár Hungary 663404 

The importance of microscopic biological and toxicological tests in drinking water supply and food safety Éva Major Hungary 663409 

Analytical tools for the characterization of a waste landfill leachate Laurent Badoil France 663423 

Composting plant leachate treatment by a coagulation–flocculation process Maleki Afshin Iran 663490 

Fate and transport of tetracycline into a semi-industrial membrane bioreactor (MBR) treating dilute swine wastewater Prado Nolwenn France 663501 

Occurrence of pharmaceuticals and personal care products in raw water for drinking water supply and load to aqueous environment by sewage treatment water Tetsuji NIshimura Japan 663550 

An approach to public–private partnership in the field of water supply management: a strategy to sustainably provide customers with high quality water Hiromichi Sakamoto Japan 663558 

Research on micro-particles distribution character in water treatment processes Guang-qi Liu China 663593 

Characterization of bacterial alginates extracted from aerobic granules Yuemei Lin China 663603 

Ammonia removal from sludge digester supernatant using immobilized nitrifying and co-immobilized nitrifying and denitrifying bacteria Eakalak Khan United States 663635 

Identification of culturable heterotrophic bacteria in a pilot-scale drinking water distribution system consisting of copper and polyethylene pipes Tarja Pitkänen Finland 663638 

Effect of climate change on peak demands Mirjam Blokker Netherlands 663704 

Tertiary filtration: what solution for what objective? Three examples Cecile Bourdon France 663718 

Ammonia abatement by means of ozone in a system containing bicarbonates and bromides Barbara Ruffino Italy 663739 

The influence of surface water discharge on the occurrence of a blue-green algae water bloom and countermeasures to prevent this occurring in the Ogochi Reservoir Teruyuki Takahashi Japan 663753 

Taste and odour problem in drinking water mitigation Steven Ragan United Kingdom 663770 

Influencing factors on mid-term rehabilitation of water supply systems Gerald Gangl Austria 663781 

Effect of light irradiation to bottom sediment on restoration of dissolved oxygen in hypolimnion Naoyuki Kishimoto Japan 663816 

Determination of pharmaceuticals in a sewage treatment plant in Korea Jeong-Eun Oh Korea 663850 

Remodelling of hydraulic structure within a distribution channel for improving the equality of flow distribution No-Suk Park Korea 663865 

Enhanced treatment of water with low turbidity: combined effects of permanganate, PAM and recycled sludge Lihua Sun China 663879 

Stability of chlorine dioxide and formation of chlorites in water Monika Karacsonyova Slovakia 663907 

Optimizing total nitrogen removal in a simultaneous nitrification/denitrification biological aerated filter (BAF) Christophe Amiel France 663916 

Flood damage estimation approach for supporting operation optimization model in river–reservoir systems Bahram Malekmohammadi Iran 663940 

Particle size analysis and pilot plant operation used for design of large-scale tertiary treatment microscreen applications Ola Fredriksson Sweden 663953 

Experiment of kitchen wastewater treatment by slanted soil system using various soils in a subtropical area, Okinawa Chika Tada Japan 663955 

Chlorites in drinking water and oxidative stress Marco Schintu Italy 663965 

Optimal operating conditions for IFAS processes: nitrification and oxygen transfer Eve Germain United Kingdom 663989 

IWA World Water Congress & Exhibition 2008 27

Poster presentations



Poster presentations

Removal of methyl tert-butyl ether (MTBE) from contaminated water using photocatalytic degradation process Akbar Eslami Iran 663995 

Comparisons of excitation emission fluorescent matrices between algae and their released organic matter Wen-Liang Lai Chinese Taiwan 664001 

Development potential of M. oleifera as coagulant in water purification Parag Sadgir India 664011 

Real time control tools for improving an integrated nitrogen removal process via nitrite in a biofilm sequencing batch reactor Christian Antileo Chile 664039 

Kinetics of chlorfenvinfos oxidation by ozone: UV irradiation and advanced oxidation processes Francisco Real Spain 664040 

Water international knowledge transfer initiative: a new methodology proposed by Suez Environnement Danuta Pieter France 664064 

Capacity building at lower cost: conducting an online course on ecological sanitation Elisabeth von Muench Netherlands 664070 

Occurrence of chlorination by-products in hospital wastewater Ying-Xue SUN China 664081 

Environmental risk assessment of the southern water resources of waterworks of Budapest Eva Major Hungary 664087 

Odour control at sewage works with ozone: principal design aspects and experiments with higher H2S concentrations Achim Ried Germany 664100 

Enhanced coagulation in surface drinking water supplies: how to optimize coagulant dose Magali Guitard France 664101 

A design model for optimizing the measures on water bodies rehabilitation Evgeny Pupyrev Russia 664123 

Monitoring and modelling initiative to transform United States water resource management Charles Haas United States 664133 

Phosphorus recovery from slaughterhouse wastewater: a combination of nutrient reduction and fertilizer production Susanne Fach Germany 664144 

Removal of trace-level organochlorine pesticides from water by a novel triolein embedded sorbent Huijuan Liu China 664150 

Pipe materials in Finland: leaching of compounds and formation of biofilms Minna M Keinänen-Toivola Finland 664157 

SPREE2011: development of off-shore storage space with integrated wastewater treatment technique to avoid combined sewage overflow into surface water bodies Kathrin Gantner Germany 664189 

Treatment of domestic wastewater with integrated AmOn process Yalei Zhang China 664202 

Assess the olfactive nuisance by residents jury: example of la Farfana wastewater treatment plant in Chile Elena Senante France 664214 

Zeolite media multi-stage biofilm system for coke plant wastewater treatment Wentao Zhao China 664219 

Odour creation potential of sludge during composting and drying Lynne Bouchy France 664239 

Model application to the degradation of phenol by Pseudomonas putida CP1 Ma Dolores Murcia Spain 664263 

The application of a kinetic model to the degradation of phenol by a mixed microbial population in the presence of glucose and fructose Ma Dolores Murcia Spain 664266 

Anaerobic treatment of nitrogen-rich substrates and waste fractions enabled through ammonia removal and recovery Reinhold Waltenberger Austria 664267 

Water resource management in hydrological basins: the case of Mexico Ignacio Ramiro Martin-Dominguez Mexico 664271 

Implementing an asset management-focused CIP balancing investments and prioritizing projects where they are needed the most David Sklar United States 664274 

Quantifying long-term renewal needs for water distribution systems Hervé Vicente United Kingdom 664298 

Study of particles size distribution and property of bacteria attached to carbon fines in drinking water treatment Wang Leilei China 664304 

Study of excess propagation and inactivation removal of copepod zooplankton in granular activated carbon filter Lin Tao China 664314 

Water options as a new tool for facilitation of water allocation efficiency Sergei Schreider Australia 664316 

Phosphorus removal in a submerged biofilm sequencing batch reactor (SBSBR) Chunrong Wang China 664329 

Study of a hybrid membrane bioreactor for domestic wastewater reclamation Chunrong Wang China 664331 

Microbial population dynamics during aerobic sludge granulation under different loading conditions Anjie Li China 664337 

Ameliorating water crisis through sustainable wastewater reuse Olusheyi Zaccheaus Ojekunle China 664379 

Freshwater plumbing quality maintenance recognition scheme in Hong Kong Roger M P Lam Chinese Hong Kong 664404 

Development of MBR process with modified intermittent aeration and retrofitting small-scale domestic wastewater treatment plant In-seok Seo Korea 664438 

Accumulation of biopolymer clusters in a submerged membrane bioreactor and its role in membrane fouling Feiyun SUN China 664445 

The characteristics of correlation between inflowing pollutant loads and water quality change in the Gwangyang Bay, southern coast of Korea JinHyuk Kim Korea 664460 

An action for climate change by Tokyo waterworks Norikazu Yamamuro Japan 664466 

Enhancement of biodegradation of PAHs with an aqueous DNA Kenji Tatsumi Japan 664468 

Start-up strategy of an upflow anaerobic suspension tapered bioreactor for high-strength soluble wastewater treatment Hussein Znad Japan 664478 

Influence of different treatment processes on protozoan communities in full-scale MWTPs in Beijing, China Juan Liu China 664479 

Evaluation of copper corrosion by-products released from tap water and accumulated on the inner wall of copper water pipelines in Melbourne, Australia Jianping Lin Australia 664491 

Basic considerations for the development of an online measurement device for faecal pollution monitoring in water Thomas Lendenfeld Austria 664495 

Mesophilic and thermophilic anaerobic codigestion of sewage sludge and rice straw Toshiya Komatsu Japan 664530 

Research on decentralized onsite domestic wastewater treatment using pre-aerated coarse media biofiltration: multi-stage biofilm process Zhi Xiao Liu China 664543 

Enhanced volatile fatty acids production for co-digestion of organic wastes using response surface methodology Emma Jeong Korea 664549 

China’s first dissolved air flotation plant: the new 500 MLD works delivers a cost-effective solution to improve water quality and algal removal for the city of Tianjin Jie Liu China 664558 

24-hour online water and sewerage services for the construction and real property sector: simplification of work processes Aina Sundve Norway 664562 

Application of a geosmin incident management framework (GIMF) during an Anabaena circinalis bloom in source water Annelie Swanepoel South Africa 664566 

Process mapping of water loss management Jörg Kölbl Austria 664589 

Transboundary water cooperation in Africa: the case of the Nile Basin Initiative (NBI) Wondwosen Teshome B Austria 664621 

Degradation of atrazine in aqueous solution by sunlight / immobilized titanium dioxide / H2O2 process Liu Cheng China 664630 

Impossible spatial functions combined Karst Tamminga Netherlands 664637 

Enhanced degradation of endocrine disruptors over core-shell nanorods CuOx/FeOOH with H2O2 and UVA Chun Hu China 664639 

Effect of digester F/M ratio on gas production of ultrasonically treated sludge Gözde Tuğba Köksoy Turkey 664645 

Skipping the sludge drying unit by adding recycling material to the dewatering process Burkhard Teichgräber Germany 664663 

Towards less than 0.4 kwh m3 energy consumption of membrane bioreactor for water reclamation Guihe Tao Singapore 664680 

Mass transfer coefficient determination of a two-phase flow for a UF membrane in a side-stream MBR Nicolas Rios Belgium 664687 

Arsenic in drinking water: evaluation of arsenic removal by adsorption Mika Martikainen Finland 664692 

28 www.iwa2008vienna.org



Organic fouling of nanofitration membranes: force measurements of organic foulants in systems containing coagulant and divalent cations Karina Listiarini Singapore 664698 

Optimization of pilot-scale river surface water treatment system combined with MF membrane Hae Nam Jang Korea 664717 

Trends in sensor technology and concepts for operation and maintenance of sensors in urban wastewater treatment plants Michael Häck Germany 664718 

Catalytic ozonation of oxalic acid using carbon-free rice husk ash catalysts Jerry Wu Chinese Taiwan 664754 

Advanced greywater and blackwater treatment for different reuse options Henning Knerr Germany 664772 

Development of a submerged membrane system for MBR application Stefan Krause Germany 664780 

A balancing model of pollution loads as a tool supporting preparation of a programme for improvement of surface water quality: the Biala Przemsza case study Elğbieta Druğyğska Poland 664783 

The bacterial population of self-formed granular sludge collected from a fermentative hydrogen-producing bioreactor Chin-Hung Cheng Chinese Taiwan 664792 

Quantification of purple non-sulfur bacteria in full-scale wastewater treatment plants by real-time PCR ChihMing Liang Chinese Taiwan 664794 

Effect of pH on the competition between PAOs and GAOs Yang You China 664797 

Improvement of the deep softening of the boiler feed water by the commercial plants Pavel Kozlov Ukraine 664804 

Stochastic multi-purpose reservoir operation planning by scenario optimization and differential evolutionary algorithm Akbar Karimi Iran 664813 

Lake level management in sensitive ecosystems: the case of Micro Prespa George Parisopoulos Greece 664819 

Evaluation of water quality in Melen River Rabia Koklu Turkey 664840 

Development of a mathematical optimisation tool to find strategies toward more source-controlled urban water management Inka Kaufmann Alves Germany 664841 

About 20 years of operation experience of wastewater filtration in Germany Matthias Barjenbruch Germany 664844 

Enhanced filtration process to improve odour removal by biological active rapid filter (BARF) Yunan Gao China 664854 

Prevalence of enteric viruses in cultured and wild bivalve molluscs from the RÃ a de Vigo, NW Spain Jesus L Romalde Spain 664892 

Contact centre of Budapest waterworks Eszter Baumann Hungary 664909 

Natural zeolites for 2-chlorophenol removal from groundwater Silvia Sbaffoni Italy 664915 

Land to land: applying tradable development rights to natural landscape conservation in developing countries Chiung-Ting Chang China 664916 

Application of modified allium test using shallot (Allium ascalonicum) for determination of mercury contamination in sediment at a gold mining site in Thailand Sopa Chinwetkitvanich Thailand 664922 

Characteristics of bacteria and filamentous granules coexisting in a sequencing batch reactor Zhihua Li China 664926 

Iron and manganese catalytic removal for drinking water production Philippe Charles France 664935 

Evaluation of ozone for potential use to control bacteria in the reactor of white rot fungi Cheng Zhou China 664938 

Application of biofilm-suspended biomass hybrid process in the upgrade of a petrochemical wastewater treatment plant Jingbo Guo China 664939 

Innovative and integrated technologies for the treatment of industrial wastewater: the INNOWATECH project Antonio Lopez Italy 664940 

Water safety plan expert system Gábor Karig Hungary 664943 

Applicability, benefits and constraints of metric benchmarking in the water supply sector Roman Neunteufel Austria 664948 

Improvement of effluent total nitrogen concentration by control of nitrate recirculation flow Nadja Hvala Slovenia 664969 

Treatment of As(III) and phenol with manganese oxide-impregnated activated carbon Jae-Kyu Yang Korea 664977 

Social economic costs in asset management Morten Stobbe Denmark 664987 

Hydrological modelling as a basis for the development of sustainable management strategies for an urban floodplain Alfred Paul Blaschke Austria 665022 

Online monitoring strategy for river basin management Jean-Marc Audic France 665068 

Design of a generic online survey and diagnosis method for the filtration behaviour of membrane bioreactors Gildas Manic France 665094 

The application of a novel source tracking technique and its potential as a tool for the ecological management of a tidal harbour in southern England James Ebdon United Kingdom 665100 

Physical characteristics of membrane bioreactor sludge under different solid retention times Alfieri Pollice Italy 665102 

Evaluation of establishing drinking water quality standards for pesticides in Taiwan Yi-Li Lin Chinese Taiwan 665111 

Potassium and calcium driven water ionic strength effect on the activated carbon adsorption of four microcystin variants Helena Cristina Costa Portugal 665128 

Effect of Fenton treatment on the toxicity of acid red 183 and acid orange 51 Betul Hande Gursoy Turkey 665144 

Conditions of dissolved oxygen concentration for effective removal of natural estrogens in wastewater treatment process Yuji Okayasu Japan 665167 

Knowledge retention: tools for capturing, sharing, retaining and using organizational knowledge before it’s too late Terrance Brueck United States 665168 

Utilisation of sludge-based adsorbents for industrial wastewater treatment Laurence Guiheneuf France 665173 

Natural organic matter (NOM) profiles in drinking water from source to tap Saeed Abdallah Baghoth Netherlands 665181 

Elucidate molecular mechanism of the spread of antibiotic resistance genes in wastewater treatment processes and surface waters Chuanwu Xi United States 665232 

Establishing wellhead safeguard zones: a new challenge in managing water resources in Denmark: the case of Copenhagen Energy Gyrite Brandt & Dorthe von Bülow Denmark 665244 

Management of wastewater sludge in South Africa: overview of legislative trends Heidi Snyman South Africa 665248 

The evaluation of environmental viral hazard: surveillance of human enteric viruses in seawater Annalaura Carducci Italy 665259 

Influence of cyclophosphamide and its main metabolites on the performance of a cross flow membrane bioreactor for wastewater treatment Luis Delgado France 665265 

Evaluation of nano-scale layered double hydroxide as a potential adsorbent for effective oxyanions removal Kok-Hui Goh Singapore 665270 

The reuse of treated wastewater: analysis of viral removal in an urban plant Annalaura Carducci Italy 665280 

Development of activated sludge kinetic coefficients for the design of a refinery wastewater treatment plant Kar Munirathinam United States 665301 

Research provides important insights into leadership development Richard Gerstberger United States 665303 

Water-chemical aspects of the silting up of Neusiedlersee Barbara Wielander Austria 665308 

Potable water production by membrane processes: validation of the bacterial removal efficiency Nathalie Lebleu France 665312 

Maintaining distribution system health and security through continuous monitoring Dan Kroll United States 665314 

Health risk assessment for methyl tert-butyl ether (MTBE) in Korean groundwater Il Hyoung Cho Korea 665335 